
FACT SHEET
 
NPDES Permit Number: ID-002381-7 
Public Notice Start Date: April 27, 2001 
Public Notice Expiration Date: May 29, 2001 
Technical Contact: Kelly Huynh 206/553-8414 

1-800-424-4372 (within Region 10) 
huynh.kelly@epa.gov 

The United States Environmental Protection Agency (EPA)
 
Plans To Reissue A 


National Pollutant Discharge Elimination System (NPDES) Permit To:
 

The City of Rexburg 
12 North Center Street 
Rexburg, Idaho 83440 

the Idaho Department of Environmental Quality Proposes to 
Certify the Permit 

EPA Proposes NPDES Permit Reissuance. 
EPA proposes to reissue an NPDES permit to the City of Rexburg. The draft permit places 
conditions on the discharge of pollutants from the wastewater treatment plant to the Rexburg Canal 
and the South Fork Teton River. In order to ensure protection of water quality and human health, 
the permit places limits on the types and amounts of pollutants that can be discharged. 

This Fact Sheet includes: 
- information on public comment, public hearing, and appeal procedures 
- a description of the current discharge 
- a listing of draft effluent limitations and other conditions 
- a map and description of the discharge location 
- detailed technical material supporting the conditions in the permit 

The State of Idaho Proposes Certification. 
EPA is requesting that the Idaho Department of Environmental Quality (IDEQ) certify the NPDES 
permit for the City of Rexburg, under section 401 of the Clean Water Act. 



  Public Comment. 
Persons wishing to comment on the draft permit may do so in writing by the expiration date of the 
public notice. All comments must be in writing and include the commenter’s name, address, and 
telephone number and either be addressed to the Office of Water Director at U.S. EPA, Region 10, 
1200 6th Avenue, OW-130, Seattle, WA 98101; submitted by facsimile to 
(206) 553-0165; or submitted via e-mail to huynh.kelly@epa.gov. 

After the comment period closes, and all significant comments have been considered, EPA’s 
regional Director for the Office of Water will make a final decision regarding permit reissuance. 
If no comments are received, the tentative conditions in the draft permit will become final, and the 
permit will become effective upon reissuance. If comments are received, EPA will address the 
significant comments and reissue the permit. The permit will become effective 30 days after the 
issuance date, unless an appeal is filed with the Environmental Appeals Board within 30 days. 

Public comment on State certification 
Persons wishing to comment on State Certification should submit written comments by the Public 
Notice expiration date to the Idaho Department of Environmental Quality, c/o Greg Eager, 900 
North Skyline, Suite B, Idaho Falls, Idaho 83402. A copy of the comments should also be 
submitted to EPA. 

Documents are Available for Review. 
The draft NPDES permit and related documents can be reviewed or obtained by visiting or 
contacting EPA’s Regional Office in Seattle between 8:30 a.m. and 4:00 p.m., Monday through 
Friday (See address below). Draft permits, Fact Sheets, and other information can also be found 
by visiting the Region 10 website at “www.epa.gov/r10earth/water.htm.” 

United States Environmental Protection Agency 
Region 10 
1200 Sixth Avenue, OW-130 
Seattle, Washington 98101 
(206) 553-0523 or 

1-800-424-4372 (within Alaska, Idaho, Oregon and Washington)
 

The Fact Sheet and draft permit are also available at: 

EPA Idaho Operations Office 

1435 North Orchard Street 

Boise, Idaho 83706 

(208) 378-5746 

www.epa.gov/r10earth/water.htm
mailto:huynh.kelly@epa.gov


TABLE OF CONTENTS
 

LIST OF ACRONYMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
 

I. APPLICANT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5
 

II. FACILITY INFORMATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5
 
A. Treatment Plant Description . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5
 
B. Background Information . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5
 

III. RECEIVING WATERS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
 

IV. EFFLUENT LIMITATIONS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
 

V. PRETREATMENT PROGRAM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
 

VI. SLUDGE REQUIREMENTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
 

VII. MONITORING REQUIREMENTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11
 
A. Effluent Monitoring . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11
 
B. Ambient Monitoring . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12
 
C. Representative Sampling . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
 
D. Method Detection Limits . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
 
E. Whole Effluent Toxicity . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
 

VIII. OTHER PERMIT CONDITIONS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15
 
A. Quality Assurance Plan . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15
 
B. Additional Permit Provisions . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15
 
C. Operation and Maintenance Plan . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15
 

IX. OTHER LEGAL REQUIREMENTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
 
A. Endangered Species Act . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
 
B. Essential Fish Habitat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
 
C. State Certification . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
 
D. Permit Expiration . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
 

APPENDIX A - Wastewater Treatment Plant Location . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  A-1
 

APPENDIX B - Water Quality Standards . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B-1
 

APPENDIX C - Basis for Effluent Limitations . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-1
 

APPENDIX D - Example Effluent Limit Calculation for Total Ammonia . . . . . . . . . . . . . . . .  D-1
 

APPENDIX E - Endangered Species Act . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E-1
 



CV 

LIST OF ACRONYMS
 

AML	 Average Monthly Limit 
BMP	 Best Management Practices 
BOD5	 five day Biochemical Oxygen Demand 
cfs	 Cubic feet per second 
CFR	 Code of Federal Regulations 

Coefficient of Variation 
CWA	 Clean Water Act 
DMR	 Discharge Monitoring Report 
EFH	 Essential Fish Habitat 
EPA	 Environmental Protection Agency 
IDEQ	 Idaho Department of Environmental Quality 
LTA	 Long Term Average 
MDL	 Maximum Daily Limit or Method Detection Limit 
mgd	 Million gallons per day 
mg/L	 Milligrams per liter 
NMFS	 National Marine Fisheries Service 
NPDES	 National Pollutant Discharge Elimination System 
O&M	 Operation and Maintenance 
POTW Publicly Owned Treatment Works 
QAP	 Quality Assurance Plan 
RP	 Reasonable Potential 
s.u. Standard units 
TSD Technical Support Document for Water Quality-based Toxics Control (EPA 

1991) 
TSS Total Suspended Solids 
µg/L Micrograms per liter 
USFWS United State Fish and Wildlife Service 
USGS United States Geological Survey 
WET Whole Effluent Toxicity 
WLA Wasteload Allocation 

4
 



 

I. APPLICANT
 

City of Rexburg
 
NPDES Permit No.: ID-002381-7
 

Mailing address: Physical location: 
P.O. Box 280 525 North 5th West
 
Rexburg, Idaho 83440 Rexburg, Idaho 83440
 

Contact: John Millar, Public Facilities Coordinator 

II. FACILITY INFORMATION 

A. Treatment Plant Description 

The City of Rexburg owns, operates, and has maintenance responsibility for a 
municipal treatment system and facility which treats domestic sewage from 
approximately 20,000 local residents of the City of Rexburg, Sugar City and Teton 
as well as from commercial establishments. In addition, the City receives and 
treats local industrial waste. The City has separate sanitary and storm systems. 
The facility’s application indicates that the design flow of the facility is 3.6 million 
gallons per day (mgd). However, previous monitoring records (from December 
1994 through March 2000) show that the average monthly flow from the facility 
was 1.65 mgd. 

From 1979 through late October 1994, the City operated a facultative lagoon 
system consisting of five partially aerated lagoons followed by chlorine 
disinfection. Since then, the wastewater has been treated via the new mechanical 
plant where flow is measured via a parshall flume before screening and entering 
the grit chamber, one of four available oxidation ditches, and finally one of three 
available secondary clarifiers. The effluent is disinfected using chlorine and 
dechlorinated (using sulfur dioxide) prior to discharge (See appendix A for a 
process diagram). The sludge (a.k.a. biosolids) is digested using an aerobic 
digester and is dewatered in centrifuges. The dewatered biosolids are placed in 
sand drying beds for storage prior to final disposal on land. The wastewater may 
be discharged either to the South Fork Teton River through outfall 001 or the 
Rexburg Canal through outfall 002. 

B. Background Information 

The first NPDES permit was issued to the City of Rexburg on October 22, 1979 
and expired on October 22, 1984. This permit was reissued on December 20, 1984 
and expired December 19, 1989. The current NPDES permit was effective from 
December 7, 1990 and expired on December 6, 1995. Under federal law, 

5
 



  

specifically, the Administrative Procedures Act (APA), a federally issued NPDES 
permit is administratively extended (i.e., continues in force and effect) provided 
that the permittee submits a timely and complete application for a new permit prior 
to the expiration of the current permit. The City of Rexburg submitted a timely 
application for a new permit that was received by EPA on May 15, 1995, and 
therefore the current permit was administratively extended. The City subsequently 
filed a General Form 1 and NPDES Form 2A that was received by EPA on 
February 9, 2001. 

A review of the facility’s Discharge Monitoring Reports1 from December 1994 
through March 2000 indicate that the facility has been in compliance with its permit 
effluent limits with the exception of one total suspended solids violation. 

A map has been included in Appendix A which shows the location of the treatment 
plant and the discharge location. 

III. RECEIVING WATERS 

The treated effluent from the City of Rexburg wastewater treatment facility is currently 
discharged five feet from shore through outfall 001 to the South Fork of the Teton River. 
However, the draft permit still retains the option of discharging to the Rexburg Canal 
through outfall 002. Outfall 002, to the canal, is approximately 6 miles from the Teton 
River. The state of Idaho Water Quality Standards (IDAPA 58.01.02.150.06) protects the 
Teton River (US-1) for the following uses: cold water communities, salmonid spawning, 
secondary contact recreation, and agricultural and industrial water supply. The Rexburg 
Canal (a man-made waterway) is protected for the use in which it was developed; 
agricultural uses and general surface water uses (IDAPA 58.01.02.101.02). 

Flow information for the Teton River, at United States Geological Survey (USGS) Station 
13055340 at River Mile 19.1, was used to determine the 1Q102 and 7Q103 low flows. 
This gauging station is approximately one mile upstream from outfall 001. The 1Q10 and 
7Q10 for the Teton River at this location are 0 cubic feet per second (cfs) and 0.035 cfs, 
respectively. Flow information is not available for the Rexburg Canal and is therefore 
assumed to be an extension of the outfall until further information is available. 

1 Discharge monitoring reports are forms that the facility uses to report the results of monitoring the
 
facility has done in compliance with their NPDES permit.
 

2 The 1Q10 represents the lowest daily flow that is expected to occur once in ten years.
 

3 The 7Q10 represents the lowest 7 day average flow that is expected to occur once in ten years.
 

6
 

http:58.01.02.101.02
http:58.01.02.150.06


IV. EFFLUENT LIMITATIONS 

The EPA followed the Clean Water Act (CWA), state and federal regulations, and EPA’s 
1991 Technical Support Document for Water Quality-Based Toxics Control (TSD) to 
develop the effluent limits in the draft permit. In general, the CWA requires that the 
effluent limits for a particular pollutant be the more stringent of either the technology-based 
limit or water quality-based limit. Appendix B includes the water quality criteria 
considered when developing the water quality-based effluent limitations. Appendix C 
provides discussion on the legal basis for the development of technology-based and water 
quality-based effluent limits. 

The EPA sets technology-based limits by considering the effluent quality that is achievable 
using readily available technology. The EPA evaluates the technology-based limits to 
determine whether they are adequate to ensure that water quality standards are met in the 
receiving water. If the limits are not adequate, EPA must develop and apply the more 
stringent water quality-based limits. Water quality-based limits are designed to prevent 
exceedences of the Idaho water quality standards in the receiving waters. 

The draft permit includes technology-based limits for five-day biochemical oxygen demand 
(BOD5), total suspended solids (TSS), and the upper pH range. Water quality-based limits 
have been included for E. coli, fecal coliform, chlorine, total ammonia, lead. silver, and 
zinc, and the lower pH range. In addition, narrative water quality-based limits are 
included in the draft permit. Appendix C describes in detail how the effluent limits were 
developed. 

Table 1, below, presents the current effluent limits for outfalls 001 and 002. The draft 
effluent limits for outfalls 001 and 002 are provided in Table 2. 

7
 



Table 1: Current Effluent Limits for Outfalls 001 and 002 

Parameter Maximum Daily Average Weekly Average Monthly 

BOD5 
1 --­ 45 mg/L 

975 lbs/day 
30 mg/L 
650 lbs/day 

TSS1 --­ 45 mg/L 
975 lbs/day 

30 mg/L 
650 lbs/day 

Fecal Coliform 
outfall 001 
outfall 002 

— 
--­

200/100 ml 
23/100 ml 

100/100 ml 
--­

Total Residual Chlorine below detection 
levels (mg/L) 

below detection levels 
(mg/L) 

below detection levels 
(mg/L) 

Total Recoverable Cyanide 42.6 µg/L --­ 31 µg/L 

pH within the range of 6 - 9 s.u. 

Footnote: 
1 The 1990 and draft permit require that the average monthly percent removal for BOD5 and TSS 

be at least 85% 

Table 2: Draft Effluent Limits for Outfalls 001 or 0021 

Parameter Flow Upstream of 
Outfall 001 or 002 

Maximum 
Daily 

Instantaneou 
s Maximum 
Daily 

Average 
Weekly 

Average 
Monthly 

BOD5 
2 not dependent on 

receiving water flow 
--­ --­ 45 mg/L 

1350 lbs/day 
30 mg/L 
901 lbs/day 

TSS2 not dependent on 
receiving water flow 

--­ --­ 45 mg/L 
1350 lbs/day 